
                                                     
 
 
 
 
 
 
 

 
 

 
PUBLIC WORKS AGENCY – ENGINEERING SERVICES 

 
PROFESSIONAL SERVICES PROCUREMENT NOTICE  

 
REQUEST FOR QUALIFICATIONS (RFQ) 

 
FOR  

 
Professional Engineering Services  

for the 
VENTURA COUNTY WATERWORKS DISTRICT NO. 1 

Moorpark Water Reclamation Facility and Sewer Collection System 
Facilities Assessment and Master Plan 

 
 
 
 

RESPONSE DUE BY 2:00 PM 
ON AUGUST 13, 2025  

 
By E-MAIL to 

arturo.aseo@ventura.org 
 

Or Mail to:  
County of Ventura – Public Works Agency 

Water & Sanitation Department  
Attention: Arturo Aseo 

6767 Spring Road, Moorpark, CA 93020 
 

 
The County of Ventura, Public Works Agency, Engineering Services Department (Agency), as servicing 

agent for Ventura County Waterworks District No. 1 will be accepting Requests for Qualifications (RFQ) from 
firms to provide consulting services to assist with the assessment and planning for operations and facilities of 
the Moorpark Water Reclamation Facility and sewer collection system in Moorpark, CA.  

 
 

All questions relating to this RFQ must be addressed in writing to arturo.aseo@ventura.org 
 and received no later than 2:00 PM on JULY 30, 2025. Please use the attached Excel spreadsheet form for 
submitting questions. Response to questions will be sent out by e-mail to all consultants. 
 
 
 
 

mailto:Brian.DAnna@ventura.org
mailto:Brian.DAnna@ventura.org


REQUEST FOR QUALIFICATIONS 
VC-PWA – Waterworks District No.1 – Moorpark Water Reclamation Facility & 
and Sewer Collection System Facilities Assessment 
 

July 15, 2025 
  

 
 
 
 

TABLE OF CONTENTS 
  
                                       Page No. 

 
SECTION I  General Information                             3 

 
SECTION II   Scope of Services                             4 

 
SECTION III  Submission of Statement of Qualifications                          5 

 
SECTION IV  Evaluation and Selection                            7 

 
 
 
 

ATTACHMENTS 
 
• Attachment A – Location Map 

 
• Attachment B – Sewer System Map 

 
• Attachment C – Moorpark Water Reclamation Facility Aerial Map and Schematic 

 
• Attachment D – Sample of the Standard Professional Services Contract 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SECTION I – GENERAL INFORMATION 



REQUEST FOR QUALIFICATIONS 
VC-PWA – Waterworks District No.1 – Moorpark Water Reclamation Facility & 
and Sewer Collection System Facilities Assessment 
 

July 15, 2025 
  

 
Ventura County Waterworks District No. 1 (District) requests the assistance of a professional 
consultant to provide engineering and operational analysis and an overall condition assessment 
of the Moorpark Water Reclamation Facility (MWRF or Facility) and sewer collection system. 
The District is undertaking an accelerated CCTV condition assessment coinciding with sewer 
mainline cleaning efforts.  
 
The MWRF and sewer collection system provide service to the residents of the City of 
Moorpark with nearly 12,000 connections, 115 miles of gravity sewer lines, three (3) miles of 
force mains, four (4) lift stations, and a tertiary treatment plant with a current average daily 
influent flow of 2.0 MGD.  Along the arroyo is a 5.75-mile-long asbestos cement (AC) sewer 
trunk line ranging in size from 15” to 30” which was built around 1967.  
 
The MWRF is designed to provide capacity for 5.0 MGD of secondary wastewater treatment, 
and 3.0 MGD of tertiary treatment. The MWRF utilizes biological nutrient removal and filtration. 
Onsite percolation is used for effluent disposal and recycled water is supplied to the community 
for irrigation use.  
 
Waste sludge is dewatered, stockpiled onsite, and hauled to a licensed facility for composting 
or to a landfill. A portion of the secondary treated wastewater receives filtration and disinfection 
(by chlorination) to meet tertiary wastewater requirement prior to reclaimed water use by 
commercial, agricultural, and institutional customers. Unused tertiary treated wastewater is 
returned to the percolation ponds and blended with the secondary treated water. 
 
The MWRF has undergone a two-phase upgrade and expansion. The Facility was originally 
designed to provide secondary treatment to 3.0 million gallons per day (MGD) of wastewater, 
and tertiary treatment to 1.5 MGD of secondary treated effluent. The Phase I Facility upgrade 
was completed and has been in operation since July 2001. It included conversion of the 
aeration/polishing ponds secondary treatment system to an activated sludge process, and the 
construction of a solids dewatering facility, solar sludge drying beds, and a dewatered cake 
storage pad. The Phase I upgrade did not change the Facility’s design capacity.  
 
The Phase I included in-channel screening step screen, grit removal, Biolac® extended 
aeration system, secondary clarification, tertiary systems and effluent disposal. Secondary 
treated effluent is discharged to 30 onsite percolation/evaporation ponds. Waste sludge is either 
dewatered using a belt press or dried in sludge drying beds before being hauled away for land 
application to an approved facility or is transported off-site for landfill disposal when the 
contractor cannot accommodate land application use. The tertiary treatment system consists of 
up-flow Dynasand® filtration, and disinfection using sodium hypochlorite solution.  
 
The Phase II Facility upgrades included increasing the secondary treatment capacity by 
expanding the Biolac® extended aeration system, providing biological nitrogen removal, 
increasing the pumping capacity of influent pumping, and expanding the tertiary treatment 
capacity to 3 MGD. In addition, the MWRF made upgrades to improve the solids handling 
capacity, convert the facility water system to recycled water, improve reliability with additional 
stand-by power capacity, and increase the building space for laboratory and operations.  
 
MWRF Planned Treatment Process Changes: 
The MWRF’s current WDR/WRR permit (LARWQCB Order R4-2023-0089) includes a 
requirement and associated schedule for the MWRF to add ultraviolet (UV) disinfection facilities 
for the secondary treatment process effluent to provide additional treatment for total coliform 
and for tertiary treatment process effluent to meet Total Trihalomethanes (TTHMs) levels. 
These new UV disinfection facilities are in the design and pre-bidding phase. 
 



REQUEST FOR QUALIFICATIONS 
VC-PWA – Waterworks District No.1 – Moorpark Water Reclamation Facility & 
and Sewer Collection System Facilities Assessment 
 

July 15, 2025 
  

The following are some of the initial concerns identified with the existing sewer collection system:  
 

• The sewer collection system has sections of old sewer lines made of vitrified clay pipe 
(VCP) and AC, the condition of which has not been inspected and evaluated before.  
 

• Sewer lines in and crossing the arroyo, are vulnerable to damage and failure during heavy 
storm events and have not been inspected and evaluated.  
 

• The trunk line is made of AC and could potentially collapse because of hydrogen sulfide 
gas effect on the structural integrity of the pipe.  
 

• Several “hot spots” have been identified in the mainlines ranging from sags in the pipe, to 
permanent pipe obstructions that require continuous monitoring and maintenance.  
 

• Inflow and infiltration (I&I) are a concern during rain events.  
 

• The District currently has no hydraulic model or analysis of the sewer system or a Master 
Plan to determine capacity to serve existing customers and/or future growth 
 

• An isolation valve is needed at the Hitch Lift Station to allow the replacement of a check 
valve at Pump No. 2.  
 

• Additionally, although there do exist some flow sensors to detect level of wastewater in 
manholes, the District has only one flow meter at the headworks. Recently a substantial 
spill went unnoticed for some time due in part to a lack of metering. The District plans to 
install additional flow meters placed in strategic locations to create redundancy and 
enable better cross-checking of flow data for any anomalies in the sewer system.  

 
Overall, the MWRF was recently upgraded but does have the following issues of concern: 
 

• As previously mentioned, the UV disinfection project is in process to eliminate the use of 
chlorine for the tertiary treated effluent as mandated by the RWQCB.  
 

• The existing emergency generator is nearing end of useful life and needs a replacement.  
 

• The existing influent meter at the headworks needs calibration and as such, staff are 
hesitant to remove the meter and fit in the temporary replacement spool while servicing, 
due to expected sewer flows and the absence of a by-pass line  
 

• The headworks needs an improved screening system to capture rags effectively and 
efficiently  
 

• A better knowledge of the current condition of the secondary, tertiary, and disinfection, 
effluent, and recycled water system is desired for long term capital planning.  
 

• A better understanding of any treatment capacity deficiencies, limits, and/or bottlenecks 
is desired.    
 

• A better understanding and identification of confined spaces and/potential safety 
concerns is desired.  

 
 
 



REQUEST FOR QUALIFICATIONS 
VC-PWA – Waterworks District No.1 – Moorpark Water Reclamation Facility & 
and Sewer Collection System Facilities Assessment 
 

July 15, 2025 
  

     SECTION II – SCOPE OF PROPOSED SERVICES 
 
Phase 1 – State of the Business: A thorough evaluation of needs, vulnerabilities and current 
conditions. The assessment is envisioned to be conducted through the following example 
activities: 
 
• Institute of Asset Management Gap Assessment: Establish the current state, the desired 

future state, and the identification of gaps and improvement opportunities to reach the desired 
state for key focus areas such as organization, information systems, software, staffing, 
planning and support. 
 

• Condition Assessment: Supports the gap assessment, by focusing on the current state of the 
physical assets to identify deficiencies, risk, and remaining useful life. Desktop assessment 
utilizes existing asset lists, install date, expected useful life estimates by asset type, and 
available NASSCO CCTV condition data. 

 
• Vulnerability Assessment: Consider system risk and resilience for dealing with natural 

hazards, security, and emergency preparedness.  
 

• Asset Management Implementation Plan (AMIP) Framework: Develop a roadmap to lay the 
groundwork for an AMIP including goals, stakeholders, and timeline based on the current 
state of the business. 

 
Phase 2 – In-Depth Assessment and Project Recommendations: Based on the results of 
Phase 1, complete additional evaluations to identify near- and long-term projects with the 
following tasks:  
 
• In-Depth Condition Assessment: Continuation of field activities, including more in-depth 

evaluations to verify Phase 1 results and identify additional project recommendations.  
 

• Capacity Assessment: Update and/or establish hydraulic modeling to address collection 
system capacity for current service area customers as well as planned growth (i.e., in 
Moorpark). Assess treatment facility capacities by identifying significant process deficiencies 
and overall treatment or hydraulic bottlenecks limiting existing rated capacity or future build 
out capacity.  

 
• Regulatory Compliance Review: Review adherence to current and proposed federal, state, 

and local regulations and identify any onsite safety deficiencies. Field activities may include 
water quality sampling an onsite inspection. 
 

• Resources Assessment: Evaluate staffing levels, training programs, standard operating 
procedures, and SCADA/instrumentation and controls to maintain high levels of service and 
operation. Identify conservation opportunities as related to energy, consumables, chemicals, 
and labor. Identify additional solutions that support increased redundancy and climate 
resiliency.  

 
• AMIP Development: Define how asset management will be implemented at County Public 

Works including level of service targets, risk management, and a prioritization approach for 
projects. 

 
 
 
Phase 3 - Prioritized CIP and Financial Planning: Refining and prioritizing potential CIPs 



REQUEST FOR QUALIFICATIONS 
VC-PWA – Waterworks District No.1 – Moorpark Water Reclamation Facility & 
and Sewer Collection System Facilities Assessment 
 

July 15, 2025 
  

identified from the recommendations in Phase 2 and developing a financial plan to support 
implementation supported by the following activities: 
 
• CIP Roadmap: An action plan to close the gaps identified in the gap assessment informed by 

the various assessments and reviews. The CIP roadmap is a prioritized, multi-year plan for 
capital projects for long-term reliability. 
 

• Cost of Service: A financial plan to support the CIP that will analyze the operational costs, 
capital improvement needs, and customer base to develop a rate structure for financial 
sustainability. 

 
• Asset Management Plan: A comprehensive strategy for addressing the gaps identified in 

Phase 1 and managing assets throughout their lifecycle including the documentation of 
management strategies and the CIPs. 

 
Phase 4 – Implementation: Transition from planning and budgeting to rehabilitation or 
replacement of wastewater infrastructure through: 
 
• Public Education Marketing Support for increasing reserves  

 
• Design and Engineering 

 
• Procurement and Bidding 

 
• Construction and Project Management 
 
 
SECTION III - SUBMISSION OF STATEMENT OF QUALIFICATIONS 
 
TEAM QUALIFICATIONS 
 
Team qualifications for this effort include:  
 
• At least 1 Institute of Asset Management (IAM) certified staff member. 

 
• Have conducted at least 2 IAM gap assessments within last five years. 

 
• Have capability to collect condition assessment digitally and in a format to facilitate integration 

with the County’s CMMS software. 
 

• Have at least 1 NASSCO PACP certified staff member and extensive team experience 
implementing NASSCO data in collection system condition assessment studies 
 

• Have at least one team member that is a certified SCADA application developer. 
 

• Team should show a minimum of 7 years’ experience developing asset management 
implementation plans.  
 

• Asset management lead should be a registered professional engineer in CA.  
 

• Team should show 10 years’ experience developing financial plans and rate studies and 
completed at least 5 rate study projects in CA.   
 

• Team should demonstrate extensive experience in the design, troubleshooting, and condition 



REQUEST FOR QUALIFICATIONS 
VC-PWA – Waterworks District No.1 – Moorpark Water Reclamation Facility & 
and Sewer Collection System Facilities Assessment 
 

July 15, 2025 
  

assessment of small to mid-sized extended aeration and tertiary WDR permitted systems.  
 

• Team should demonstrate extensive experience in the design and condition assessment of small 
and medium wastewater collection systems.  

 
 
STATEMENT OF QUALIFICATIONS INSTRUCTIONS 
 
By submitting a SOQ, the firm represents that they have thoroughly examined and become 
familiar with the Scope of Consultant Services outlined in this RFQ and that they are capable of 
performing the work to achieve the County’s objectives. 
 
All respondents are required to submit the information detailed below. Responses shall be 
organized and presented in a professional manner to assist in reviewing and scoring. Responses 
should be presented in appropriate detail to thoroughly respond to the requirements and expected 
services described herein. 
 
For any technical or administrative questions, please contact the Agency Project Manager, Arturo 
Aseo. Phone: (805) 378-3015  Email: arturo.aseo@ventura.org 
 
 
 
STATEMENT OF QUALIFICATIONS ORGANIZATION AND CONTENT 

 
The following information shall be included in the SOQ: 
 
1. A letter of transmittal indicating the firm's interest in providing the service and any other 

information that would assist the Agency in making a selection.  Include the name, address, 
telephone number, and email address of the person(s) to be contacted for further information 
or clarification.   

 
2. List of similar assignments completed over the past five (5) years.   
 
3. Overall approach to addressing the needs of the Agency, understanding of the specific project 

and expectations, and discussion of staff availability and capacity to respond to Agency 
requests for assistance in a timely manner. 

 
4. Company background information and supporting narrative describing the roles and 

responsibilities, and related experience of each person proposed to support this project.   
 

Please limit submissions to a maximum of ten (10) single-sided 8½x11 pages, excluding 
personnel resumes.  Additional information may be submitted in the form of attachments  
 
Expected Consultant fees will not be a part of the evaluation process. Please do not include any 
pricing or schedule of fees with your submittal.   
 
 
SECTION IV – EVALUATION AND SELECTION 
 
EVALUATION CRITERIA 
 
The following factors will be considered by the Agency when evaluating the SOQ: 
 

mailto:Brian.DAnna@ventura.org


REQUEST FOR QUALIFICATIONS 
VC-PWA – Waterworks District No.1 – Moorpark Water Reclamation Facility & 
and Sewer Collection System Facilities Assessment 
 

July 15, 2025 
  

1. Accuracy, overall quality, thoroughness, and responsiveness to the County’s requirements 
as summarized herein. 

 
2. The qualifications and experience of the firm, the designated account representative, and 

other key personnel and sub-consultants assigned to the project. 
 
3. Successful performance of similar work on other projects. 
 
4. Overall approach to providing the consultant services requested. 
 
5. Firm’s plan to meet the Agency’s goals and expectations of the project. 
 
 
SELECTION PROCESS 
 
Selection by the Agency for professional services is made based on demonstrated competence 
and on the professional qualifications necessary for the satisfactory performance of the services 
required, in accordance with Government Code 2425 and County Resolution of November 1998. 
 
The Agency reserves the right to reopen the qualification process to other interested Consultants 
if it is determined that the number of respondents to the RFQ is insufficient to support the selection 
process.  If the Agency elects to reopen the qualification process, Consultants that have already 
submitted their qualifications need not submit a second SOQ.  If the qualification process is 
reopened, the Agency will use the same standards and criteria to evaluate the merits of the 
additional applicants. 
 
The Agency’s Screening Committee will review and score the SOQ received by the submittal 
deadline to determine which firm best meets the evaluation criteria and is best qualified to perform 
the work.  Consultants will be ranked in the order of their qualification evaluation scores.  
Interviews may or may not be conducted at the sole discretion of the Agency. 
 
This solicitation does not commit the Agency to award a contract or to pay any costs incurred in 
the preparation of an SOQ in response to this request.  All submittals in response to this RFQ 
shall become the property of the County. The Agency reserves the right to accept or reject any 
or all SOQs received as a result of this request, to negotiate with the selected respondents, to 
extend the contract for an additional period, or to cancel in part or in its entirety the RFQ, if it is 
in the best interests of the County to do so.  
 
Upon selection of a preferred Consultant, the Agency will request a statement of work and fee 
proposal, broken down in sufficient detail to allow the Agency to determine appropriateness.  
Revisions to the fee proposal may be requested if the Agency determines it to be in its best 
interest.   
 
The selected Consultant shall be required to execute a County Standard Professional Services 
Contract, a sample of which is shown in Attachment D.  Any exceptions taken to the standard 
contract must be explained and detailed in the SOQ submittal.  

  



REQUEST FOR QUALIFICATIONS 
VC-PWA – Waterworks District No.1 – Moorpark Water Reclamation Facility & 
and Sewer Collection System Facilities Assessment 
 

July 15, 2025 
  

 
 

Attachment A 

Location Map 



REQUEST FOR QUALIFICATIONS 
VC-PWA – Moorpark WWTP and Sewer Collection System 
 

July 15, 2025 

                    July 15, 2025 

 
 

Attachment B 
 

Sewer System Map 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



REQUEST FOR QUALIFICATIONS 
VC-PWA – Moorpark WWTP and Sewer Collection System 
 

July 15, 2025 

                    July 15, 2025 

 

Attachment C - MWRF Aerial Map and Schematic 
 

 
 
 

 
 
 



REQUEST FOR QUALIFICATIONS 
VC-PWA – Moorpark WWTP and Sewer Collection System 
 

July 15, 2025 

                    July 15, 2025 

Attachment D 
 

Sample of the Standard Professional Services Contract 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 

 
 
 
 
 
 
 
 
 
 
 
 



Form ES-151 (ver. 11/27/2023)  Page 1 of 9 

P R O F E S S I O N A L  S E R V I C E S  C O N T R A C T  A E  
with [Consultant] 

 

(Project No: ) 

This contract is made and entered into this __ day of __, ____, by and between the , hereinafter referred 

to as AGENCY, and [Consultant], hereinafter referred to as CONSULTANT, regarding CONSULTANT’s 

performance of the work and services described in Exhibit A hereto (the “Work”).  CONSULTANT, or a 

principal of the firm, is registered, licensed or certified by the State of California as a [Registration], 

number [number]. 

In consideration of the mutual promises contained herein and other valuable consideration, the receipt 
and sufficiency of which are hereby acknowledged, the parties agree as follows: 
1. Scope of Work; Standard of Performance 
AGENCY hereby retains CONSULTANT to perform the Work described in Exhibit A hereto.  The Work 
shall be performed in accordance with the terms and conditions of this contract and the County of Ventura 
Public Works Agency Consultant's Guide to Ventura County Procedures (“Guide”) as amended from time 
to time, which is on file in the office of the Public Works Agency, and which by reference is made a part 
hereof.  This contract shall take precedence over the Guide in case of conflicting provisions; otherwise, 
they shall be interpreted together.  In performing the Work CONSULTANT shall exercise the degree of 
skill and care customarily exercised by professionals in the State of California when providing similar 
services with respect to similarly complex work and projects. 
2. Time Schedule 
All Work and any portion thereof separately identified shall be completed within the time provided in the 
"Time Schedule" attached hereto as Exhibit B.  AGENCY will issue a suspension of the contract time if 
CONSULTANT is delayed by any public agency reviewing documents produced by CONSULTANT under 
this contract, or solely due to acts or omissions of AGENCY, provided that CONSULTANT promptly 
notifies AGENCY in writing of such delays. 
3. Fees and Payments 
Payment shall be made monthly, or as otherwise provided, on presentation of a completed AGENCY 
Consultant Services Invoice Form in accordance with the "Fees and Payment" provisions attached hereto 
as Exhibit C.   
4. Termination 
AGENCY retains the right to terminate this contract for any reason prior to completion of the Work upon 
five days written notice to CONSULTANT.  Upon termination, AGENCY shall pay CONSULTANT for all 
Work performed prior to such termination, provided however, that such charges shall not exceed the 
maximum fee specified in Exhibit C for completion of any separately identified task/phase of the Work 
which, at the time of termination, has been started by request of AGENCY, plus the outstanding amount 
of contract retention withheld to date. 
5. Right to Review 
AGENCY shall have the right to review the Work at any time during AGENCY's usual working hours.  
Review, checking, approval or other action by the AGENCY shall not relieve CONSULTANT of 
CONSULTANT's responsibility for the accuracy and completeness of the Work.  
6. Work Product 
On completion or termination of the contract, AGENCY shall be entitled to immediate possession of, and 
CONSULTANT shall promptly furnish, on request, all reports, drawings, designs, computations, plans, 
specifications, correspondence, data and other work product prepared or gathered by CONSULTANT 



P R O F E S S I O N A L  S E R V I C E S  C O N T R A C T  A E  

Form ES-151 (ver. 01/25/2018)  Page 2 of 9 
 

arising out of or related to the Work (collectively, “Work Product”).  AGENCY has a royalty-free 
nonexclusive and irrevocable right to reproduce, publish, or otherwise use, and authorize others to use, 
Work Product for government purposes.  CONSULTANT may retain copies of the Work Product for its 
files.  Work Product prepared by CONSULTANT pursuant to this contract shall not be modified by 
AGENCY unless CONSULTANT's name, signatures and professional seals are completely deleted.  
CONSULTANT shall not be responsible for any liabilities to AGENCY for the use of such Work Product 
that is modified by persons other than CONSULTANT.  CONSULTANT is authorized to place the 
following statement on the drawings, specifications and other Work Product prepared pursuant to this 
contract: 

"This drawing [or These specifications], including the designs incorporated herein, is [are] 
an instrument of professional service prepared for use in connection with the project 
identified hereon under the conditions existing on [date].  Any use, in whole or in part, for 
any other project without written authorization of [CONSULTANT's name] shall be at the 
user's sole risk." 

7. Errors and Omissions 
Without limiting AGENCY’s other available remedies, if a construction change order is required for the 
subject project as a proximate result of an error or omission of CONSULTANT in the preparation of the 
construction or survey documents pursuant to this contract, regardless of whether or not such error or 
omission was the result of negligence, the necessary amendment or supplement to the construction 
documents required for such change order shall be made by CONSULTANT at no additional charge to 
AGENCY. 
8. Correction of Work 
If any Work performed by CONSULTANT does not conform to the requirements and professional 
standards of this contract, AGENCY may require CONSULTANT to correct the Work until it conforms to 
said requirements and standards at no additional cost to AGENCY.  AGENCY may withhold payment for 
disputed Work until CONSULTANT correctly performs the Work or the dispute is otherwise resolved in 
accordance with this contract.  When the Work to be performed is of such a nature that CONSULTANT 
cannot correct its performance, AGENCY may reduce the CONSULTANT’s compensation to reflect the 
reduced value of the Work received by AGENCY.  If CONSULTANT fails to promptly correct non-
conforming Work, AGENCY may have the Work performed by a third party in conformance with the 
requirements and professional standards of this contract and charge CONSULTANT, or withhold from 
payments due CONSULTANT, any costs AGENCY incurs that are directly related to the performance of 
the corrective work.  AGENCY shall not unreasonably withhold or reduce payment for CONSULTANT’s 
Work under this section. 
9. Sub Consulting 
With the prior written consent of AGENCY, CONSULTANT may engage the professional services of 
subconsultants for the performance of a portion of the Work (“Subconsultants”).  CONSULTANT shall be 
fully responsible for all Work performed by Subconsultants which must be performed in accordance with 
all terms and conditions of this contract.  All insurance requirements set forth in section 13 below, 
“Insurance Requirements,” shall apply to each Subconsultant, except to the extent such requirements 
are modified or waived in writing by AGENCY.  CONSULTANT shall ensure that each Subconsultant 
obtains and keeps in force and effect during the term of this contract the required insurance.    
10. Independent Contractor   
a.  No Employment Relationship.  CONSULTANT is an independent contractor, and no relationship of 
employer and employee is created by this contract.  Neither CONSULTANT nor any of the persons 
performing services for CONSULTANT pursuant to this contract, whether said person be a principal, 
member, partner, officer, employee, agent, volunteer, associate, Subconsultant or otherwise of 
CONSULTANT, will have any claim under this contract or otherwise against AGENCY for any salary, 



P R O F E S S I O N A L  S E R V I C E S  C O N T R A C T  A E  

Form ES-151 (ver. 01/25/2018)  Page 3 of 9 
 

wages, sick leave, vacation pay, retirement, social security, workers’ compensation, disability, 
unemployment insurance, federal, state or local taxes, or other compensation, benefits or taxes of any 
kind.  AGENCY is not required to make any deductions from the compensation payable to CONSULTANT 
under the provisions of this contract.  CONSULTANT shall be solely responsible for self-employment 
Social Security taxes, income taxes and any other taxes levied against self-employed persons.  
CONSULTANT does not assign such obligation to AGENCY for collection or administration except as 
may be required by federal and state law. 
b.  No AGENCY Control of Means and Methods of Performance.  Except as otherwise provided in this 
contract, AGENCY will have no control over the means or methods by which CONSULTANT will perform 
services under this contract, provided, however, that CONSULTANT will perform services hereunder and 
function at all times in accordance with approved methods of practice in the professional specialty of 
CONSULTANT. 
c.  Third Parties Employed by CONSULTANT.  If, in the performance of this contract, any third parties 
(including, without limitation, Subconsultants) are employed by CONSULTANT, such third parties will be 
entirely and exclusively under the direction, supervision and control of CONSULTANT.  All terms of 
employment, including hours, wages, working conditions, discipline, hiring and discharging, and other 
applicable requirements of law will be the responsibility of and determined by CONSULTANT, and 
AGENCY will have no right or authority over such third parties or the terms of such employment, except 
as provided in this contract. 
d.  Compliance with Workers’ Compensation Laws.  CONSULTANT will comply with all applicable 
provisions of the Workers Compensation Insurance and Safety Act of the State of California (codified as 
amended commencing at Labor Code section 3200), including, without limitation, divisions 4 and 5 of the 
California Labor Code, and all amendments thereto, and all applicable similar state and federal acts or 
laws, and will indemnify and hold harmless AGENCY from and against all Third Party Claims (defined 
elsewhere herein) presented, brought or recovered against AGENCY, for or on account of any liability 
under any of said laws which may be incurred by reason of any services to be performed under this 
contract. 
e.  Indemnity for Claims of Employer-Employee Relationship.  CONSULTANT agrees to defend, through 
attorneys approved by AGENCY, indemnify and hold harmless AGENCY and its boards, agencies, 
departments, officers, employees, agents and volunteers from and against any and all Third-Party Claims 
(defined elsewhere herein) made against AGENCY based upon any contention by any third party that an 
employer-employee relationship exists by reason of this contract.  CONSULTANT further agrees to hold 
AGENCY harmless from and to compensate AGENCY for any Third-Party Claims against AGENCY for 
payment of state or federal income or other tax obligations relating to CONSULTANT’s compensation 
under the terms of this contract.  CONSULTANT will not settle or otherwise compromise a Third-Party 
Claim covered by this subsection without AGENCY’s advance written approval.  This subsection does 
not apply to any penalty imposed by any governmental agency that is not caused by or the fault of 
CONSULTANT.   
11. Duty of Loyalty; Conflicts of Interest 

a. CONSULTANT owes AGENCY a duty of undivided loyalty in performing the Work under this 
contract, including the obligation to refrain from having economic interests and participating in 
activities that conflict with AGENCY’s interests with respect to the Work and subject project.  
CONSULTANT shall take reasonable measures to ensure that CONSULTANT and its principals, 
officers, employees, agents and Subconsultants do not possess a financial conflict of interest 
with respect to the Work and subject project.  CONSULTANT shall promptly inform AGENCY of 
any matter that could reasonably be interpreted as creating a conflict of interest for 
CONSULTANT with respect to the Work and subject project.  This section is not intended to 
modify the standard of performance as set forth in Section 1. 



P R O F E S S I O N A L  S E R V I C E S  C O N T R A C T  A E  

Form ES-151 (ver. 01/25/2018)  Page 4 of 9 
 

b. CONSULTANT acknowledges that the California Political Reform Act (“Act”), Government Code 
section 81000 et seq., provides that principals, officers, employees and agents of consultants 
retained by a public agency may be deemed “public officials” subject to the Act if they make or 
advise AGENCY on decisions or actions to be taken by AGENCY.  To the extent AGENCY 
determines that the Act applies to CONSULTANT or its principals, officers, employees or agents, 
each designated person shall abide by the Act, including the requirement for public officials to 
prepare and file statements disclosing specified economic interests, as directed by AGENCY.  In 
addition, CONSULTANT acknowledges and shall abide by the contractual conflict of interest 
restrictions imposed on public officials by Government Code section 1090 et seq.  

c. During the term of this contract CONSULTANT shall not employ or compensate AGENCY’s 
current employees.   

12. Defense and Indemnification 
 If this contract is a contract “for design professional services” within the meaning of Civil Code 

section 2782.8, then subsection b. applies, and subsection a. does not apply and is not part of 
this contract, notwithstanding its inclusion below.  Otherwise, subsection a. applies, and 
subsection b. does not apply and is not part of this contract, notwithstanding its inclusion below. 

a.  CONSULTANT  agrees to defend, through attorneys approved by AGENCY, indemnify and hold 
harmless AGENCY and the County of Ventura (if not defined as AGENCY) and their boards, 
agencies, departments, officers, employees, agents and volunteers (collectively, “Indemnitee”) 
from and against any and all claims, lawsuits, judgments, debts, demands, and liability (including 
attorney fees and costs) (collectively, “Third Party Claims”), including, without limitation, those 
arising from injuries or death of persons and/or damage to property, whether against 
CONSULTANT, AGENCY or others, arising directly or indirectly out of the obligations herein 
described or undertaken or out of operations conducted or subsidized in whole or in part by 
CONSULTANT, save and except third party claims arising through the sole gross negligence or 
sole willful misconduct of Indemnitee.  CONSULTANT shall not settle or otherwise compromise a 
Third-Party Claim covered by this section without AGENCY’s advance written approval. 

b. CONSULTANT   agrees to defend, through attorneys approved by AGENCY, indemnify and hold 
harmless AGENCY and the County of Ventura (if not defined as AGENCY) and their boards, 
agencies, departments, officers, employees, agents and volunteers (collectively, “Indemnitee”) 
from and against any and all claims, lawsuits, judgments, debts, demands and liability (including 
attorney fees and costs) (collectively, “Third Party Claims”), including, without limitation, those 
arising from injuries or death of persons and/or damage to property, that arise out of, pertain to, 
or relate to the negligence, recklessness or willful misconduct of CONSULTANT or its principals, 
officers, employees, agents or Subconsultants in the performance of this contract.  This indemnity 
provision does not apply to Third Party Claims arising from the sole negligence or willful 
misconduct of Indemnitee, or to the extent caused by the active negligence of Indemnitee.  The 
cost to defend charged to CONSULTANT or an Indemnitee shall not exceed its proportionate 
percentage of fault. However, notwithstanding the previous sentence, in the event one or more 
defendants is unable to pay its share of defense costs due to bankruptcy or dissolution of the 
business, CONSULTANT shall meet and confer with Indemnitee and any other defendants 
regarding unpaid defense costs. In the event AGENCY or Third-Party tenders, a Third-Party Claim 
to CONSULTANT for defense under this subsection 12.b., AGENCY and CONSULTANT shall 
meet and confer in good faith and make best efforts to agree to an equitable sharing of the costs 
of defense between them prior to any determination and apportionment of fault (or if no such 
determination and apportionment is made) based on the allegations of the claim.  CONSULTANT 
shall not settle or otherwise compromise a Third-Party Claim covered by this section without 
AGENCY’s advance written approval. 

 



P R O F E S S I O N A L  S E R V I C E S  C O N T R A C T  A E  

Form ES-151 (ver. 01/25/2018)  Page 5 of 9 
 

13. Insurance Requirements 
a. Without limiting CONSULTANT’s duty to defend and indemnify AGENCY as required herein, 

CONSULTANT shall, at CONSULTANT's sole cost and expense and throughout the term of this 
contract and any extensions hereof, carry one or more insurance policies that provide at least 
the following minimum coverage: 

i. Commercial general liability insurance shall provide a minimum of $1,000,000.00 
coverage for each occurrence and $2,000,000.00 in general aggregate coverage. 

ii. Automobile liability insurance shall provide a minimum of either a combined single 
limit (CSL) of $1,000,000.00 for each accident or all of the following: $250,000.00 
bodily injury (BI) per person, and $500,000.00 bodily injury per accident, and 
$100,000.00 property damage (PD).  Automobile liability insurance is not required 
if CONSULTANT does no traveling in performing the Work. 

iii. Workers’ compensation insurance in full compliance with California statutory 
requirements for all employees of CONSULTANT in the minimum amount of 
$1,000,000.00.  This workers’ compensation insurance requirement may only be 
waived by AGENCY in writing if CONSULTANT is a sole proprietor with no 
employees and CONSULTANT provides AGENCY with evidence of such before 
commencing any work under the contract. 

iv. Professional liability (errors and omissions) insurance shall provide a minimum of 
$1,000,000.00 coverage per claim and $2,000,000.00 in annual aggregate 
coverage. 

 If CONSULTANT maintains higher limits than the minimums shown above, AGENCY requires 
and shall be entitled to coverage for the higher limits maintained by CONSULTANT. Any 
available insurance proceeds in excess of the specified minimum limits of insurance and 
coverage shall be available to AGENCY. 

b. With respect to any coverage written on a “claims made” basis, CONSULTANT shall, for three 
years after the date when this contract is terminated or completed, maintain such policy with a 
retroactive date that is on or before the start date of contract services or purchase an extended 
reporting period endorsement (tail coverage). AGENCY may withhold final payments due until 
satisfactory evidence of the continued maintenance of such policy or the tail coverage is provided 
by CONSULTANT to AGENCY.  Such policy shall allow for reporting of circumstances or 
incidents that may give rise to future claims.  

c. CONSULTANT shall notify AGENCY immediately if CONSULTANT's general aggregate of 
insurance is exceeded by valid litigated claims in which case additional levels of insurance must 
be obtained to maintain the above-stated requirements. All required insurance shall be written 
by a financially responsible company or companies authorized to do business in the State of 
California.  CONSULTANT shall notify AGENCY of any and all policy cancellations within three 
working days of the cancellation. 

d. The commercial general liability policy shall name AGENCY and the County of Ventura (if not 
defined as AGENCY) and their respective officials, employees, and agents as additional insureds 
(“Additional Insureds”).  All required insurance shall be primary coverage as respects the 
Additional Insureds, and any insurance or self-insurance maintained by Additional Insureds shall 
be in excess of CONSULTANT's insurance coverage and shall not contribute to it.  Coverage 
shall apply separately to each insured, except with respect to the limits of liability, and an act or 
omission by one of the named insureds shall not reduce or avoid coverage to the other named 
insureds.  Additional Insured coverage shall include both ongoing and completed operations.  In 

Schwind, Herbert
“This paragraph may be deleted or coverage reduced on consultant’s request if consultant’s professional negligence would not create unreasonable exposure for County.  Consult with Risk Management or County Counsel before deleting.”  
.




P R O F E S S I O N A L  S E R V I C E S  C O N T R A C T  A E  

Form ES-151 (ver. 01/25/2018)  Page 6 of 9 
 

the case of policy cancellation, AGENCY shall be notified by the insurance company or 
companies as provided for in the policy. 

e. CONSULTANT hereby waives all rights of subrogation against AGENCY, the County of Ventura, 
all special districts governed by the Board of Supervisors, and each of their boards, directors, 
employees and agents for losses arising directly or indirectly from the activities or Work under this 
contract.  The commercial general liability, automobile liability and workers’ compensation policies 
shall contain a provision or endorsement needed to implement CONSULTANT’s waiver of these 
rights of subrogation. 

f. Prior to commencement of the Work, CONSULTANT shall furnish AGENCY with certificates of 
insurance and endorsements effecting all coverage required hereunder.  Copies of renewal 
certificates and endorsements shall be furnished to AGENCY within 30 days of the expiration of 
the term of any required policy.  CONSULTANT shall permit AGENCY at all reasonable times to 
inspect any policies of insurance required hereunder. 

g. Each insurance policy required above shall state that coverage shall not be canceled except with 
notice to AGENCY. 

12. Claims and Disputes 
a. Administrative Review.  Prior to filing a complaint in arbitration against AGENCY seeking 

payment of money or damages regarding the Work, an extension of contract time, or an 
interpretation or adjustment of the terms of this contract, including “pass-through” claims 
asserted by CONSULTANT on behalf of a Subconsultant (collectively referred to hereinafter as 
“claim”), CONSULTANT shall first exhaust its administrative remedies by attempting to resolve 
the claim with AGENCY’s staff in the following sequence: 1) Project Manager, 2) Deputy Director 
of Public Works (“Department Director”) and 3) Director of Public Works Agency (“Agency 
Director”).  CONSULTANT shall initiate the administrative review process no later than 30 days 
after the claim has arisen by submitting to the Project Manager a written statement describing 
each claim and explaining why CONSULTANT believes AGENCY is at fault, as well as all 
correspondence and evidence regarding each claim.  CONSULTANT may appeal the decision 
made by the Project Manager to the Deputy Director and may appeal the decision made by the 
Deputy Director to the Agency Director, provided that AGENCY receives such appeal in writing 
no later than seven days after the date of the decision being appealed.  If CONSULTANT does 
not appeal a decision to the next level of administrative review within this seven-day period, the 
decision shall become final and binding and not subject to appeal or challenge. 

b. Arbitration.  All CONSULTANT claims not resolved through the administrative review process 
stated above shall be resolved by arbitration unless AGENCY and CONSULTANT agree in 
writing, after the claim has arisen, to waive arbitration and to have the dispute litigated in a court 
of competent jurisdiction.  Arbitration shall be pursuant to article 7.1 (commencing with section 
10240) of chapter 1 of part 2 of the Public Contract Code and the regulations promulgated 
thereto, chapter 4 (commencing with section 1300) of division 2 of title 1 of the California Code 
of Regulations (collectively, “Rules for Public Works Contract Arbitrations”).  Arbitration shall be 
initiated by a complaint in arbitration prepared, filed and served in full compliance with all 
requirements of the Rules for Public Works Contract Arbitrations.  CONSULTANT consents and 
agrees that AGENCY may join it as a party to any arbitration involving third party claims asserted 
against AGENCY arising from or relating to any Work performed by CONSULTANT hereunder.      

13. Compliance with Laws and Regulations; Permits and Licenses 
CONSULTANT shall perform its obligations hereunder in compliance with all applicable federal, state, 
and local laws and regulations.  CONSULTANT certifies that it possesses and shall continue to maintain 
or shall cause to be obtained and maintained, at no cost to AGENCY, all approvals, permissions, permits, 
licenses, and other forms of documentation required for it and its principals, officers, employees, agents 



P R O F E S S I O N A L  S E R V I C E S  C O N T R A C T  A E  

Form ES-151 (ver. 01/25/2018)  Page 7 of 9 
 

and Subconsultants to comply with all applicable statutes, ordinances, and regulations, or other laws, 
that apply to performance of the Work.  AGENCY is entitled to review and copy all such applications, 
permits, and licenses which CONSULTANT shall promptly make available upon AGENCY’s request.   
14. Prevailing Wage Requirements 
Certain work to be performed under this contract may be considered “public works” subject to prevailing 
wage, apprenticeship and other labor requirements of Labor Code division 2, part 7, chapter 1, section 
1720 et seq.  Such public works may include work performed during the design and preconstruction 
phases of construction including, but not limited to, inspection and land surveying work. CONSULTANT 
is solely responsible for determining whether the Work, or any portion thereof, is subject to said 
requirements, and for complying with all such requirements that apply.  All such public works projects are 
subject to compliance monitoring by the California Department of Industrial Relations (DIR). AGENCY 
has obtained from the DIR general prevailing wage determinations for the locality in which the Work is to 
be performed that are on file with AGENCY’s Public Works Agency and are available upon request.  
CONSULTANT is responsible for posting job site notices as prescribed by regulation pursuant to Labor 
Code section 1771.4(a)(2).  CONSULTANT acknowledges that it is aware of state and federal prevailing 
wage and related requirements and shall comply with these requirements to the extent applicable to the 
Work, including, without limitation, Labor Code sections 1771 (payment of prevailing wage), 1771.1 
(registration with DIR) and 1771.4 (submission of certified payrolls to Labor Commissioner). 
15. Miscellaneous 

a. Entire Understanding.  This contract is an integrated agreement and constitutes the final 
expression, and the complete and exclusive statement of the terms of, the parties’ agreement 
with respect to the subject matter hereof.  This contract supersedes all contemporaneous oral 
and prior oral and written agreements, understandings, representations, inducements, promises, 
communications or warranties of any nature whatsoever, by either party or any agent, principal, 
officer, partner, employee or representative of either party, with respect to the subject matter 
hereof.  Without limiting the foregoing, CONSULTANT acknowledges that no representation, 
inducement, promise or warranty not contained in this contract will be valid or binding against 
AGENCY.   

b. No modification, waiver, amendment or discharge of this contract shall be valid unless the same 
is in writing and signed by duly authorized representatives of both parties.  

c. Non-assignability.  CONSULTANT will not assign this contract or any portion thereof to a third 
party without the prior written consent of AGENCY, and any attempted assignment without such 
prior written consent will be null and void and will be cause, at AGENCY’s sole and absolute 
discretion, for immediate termination of this contract.  AGENCY may withhold its consent to 
assignment at its discretion.  In the event AGENCY consents to assignment, the obligations of 
CONSULTANT hereunder shall be binding on CONSULTANT’s assigns.   

d. Third Party Beneficiaries.  Except for indemnitees under sections 10.e and 12 above, this 
contract does not, and the parties to this contract do not intend to, confer a third party beneficiary 
right of action on any third party whatsoever, and nothing set forth in this contract will be 
construed so as to confer on any third party a right of action under this contract or in any manner 
whatsoever.  

e. Time limits stated herein are of the essence.   
f. Governing Law; Venue.  This contract is made and entered into in the State of California and 

shall, in all respects, be interpreted, governed and enforced in accordance with the laws of the 
State of California applicable to contracts entered into and fully to be performed therein.  The 
venue for any action, suit, arbitration, judicial reference or other proceeding concerning this 
contract shall be in Ventura County, California. 

g. All notices, requests, claims, and other official communications under the contract shall be in 
writing and transmitted by one of the following methods:  



P R O F E S S I O N A L  S E R V I C E S  C O N T R A C T  A E  

Form ES-151 (ver. 01/25/2018)  Page 8 of 9 
 

(1) Personal delivery.  
(2) Courier where receipt is confirmed.  
(3) Registered or certified mail, postage prepaid, return receipt requested.  
Such notices and communications shall be deemed given and received upon actual receipt in 
the case of all except registered or certified mail; and in the case of registered or certified mail, 
on the date shown on the return receipt or the date delivery during normal business hours 
was attempted.  All notices and communications shall be sent to CONSULTANT at the current 
address on file with AGENCY for contract payment purposes, and shall be sent to AGENCY 
as follows:  
 

  Public Works Agency 
  County of Ventura L#1670 
  800 South Victoria Avenue 
   Ventura, CA 93009-1670 
    

Either party may change its contact information by providing written notice of the change to 
the other party in accordance herewith. 

h. Further Actions.  The parties hereto agree that they will execute any and all documents and take 
any and all other actions as may be reasonably necessary to carry out the terms and conditions 
of this contract. 

i. Legal Representation.  Each party warrants and represents that in executing this contract, the 
party has relied upon legal advice from attorneys of the party’s choice (or had a reasonable 
opportunity to do so); that the party has read the terms of this contract and had their 
consequences (including risks, complications and costs) completely explained to the party by 
the party’s attorneys (or had a reasonable opportunity to do so); and that the party fully 
understands the terms of this contract.  Each party further acknowledges and represents that the 
party has executed this contract freely and voluntarily without the undue influence of any person, 
and the party has not relied on any inducements, promises or representations made by any 
person not expressly set forth in this contract. 

j. No Waiver.  Failure by a party to insist upon strict performance of each and every term, condition 
and covenant of this contract shall not be deemed a waiver or relinquishment of the party’s rights 
to enforce any term, condition or covenant. 

k. Partial Invalidity.  If any provision of this contract is held by a court of competent jurisdiction to 
be invalid, void or unenforceable, the parties intend, and it shall be so deemed, that the remaining 
provisions of this contract shall continue in full force without being impaired or invalidated in any 
way.  If such provision is held to be invalid, void or unenforceable due to its scope or breadth, 
such provision shall be deemed valid to the extent of the scope or breadth permitted by law. 

l. Interpretation of Contract.  For purposes of interpretation, this contract shall be deemed to have 
been drafted by both parties, and no ambiguity shall be resolved against any party by virtue of 
the party’s participation in the drafting of the contract.  Accordingly, Civil Code section 1654 shall 
not apply to the interpretation of this contract.  Where appropriate in the context of this contract, 
the use of the singular shall be deemed to include the plural, and the use of the masculine shall 
be deemed to include the feminine and/or neuter. 

m. Counterparts.  This contract may be executed in two or more counterparts, each of which shall 
be deemed an original, but all of which together shall constitute one and the same contract. 

 
 



P R O F E S S I O N A L  S E R V I C E S  C O N T R A C T  A E  

Form ES-151 (ver. 01/25/2018)  Page 9 of 9 
 

 
CONSULTANT: 
 
 
 
Signature 
 
__________________________________________ 
Print Name and Title 
 
 
 
Signature 
 
__________________________________________ 
Print Name and Title 
 
 
[VendorID] 
Vendor Number 

AGENCY: 
 
 
 
Public Works Director or 
Deputy Purchasing Agent 

 



Question 
#

Your Name Consultant
Reference #, Page #, Parag. #, 

Etc.
Question Response

1
2
3
4
5
6
7
8
9

10
11
12
13
14
15
16
17


	Professional Engineering Services
	for the
	VENTURA COUNTY WATERWORKS DISTRICT NO. 1
	Moorpark Water Reclamation Facility and Sewer Collection System
	Facilities Assessment and Master Plan
	SECTION I – GENERAL INFORMATION
	TEAM QUALIFICATIONS

	SECTION IV – EVALUATION AND SELECTION

	Attachment A Location Map
	Attachment D



